






Nipomo Community Services District
Blacklake Sewer Master Plan

Draft April 2017 

Prepared for:  
Nipomo Community  
Services District 
148 South Wilson Street 
Nipomo, CA 93444 

Prepared by:   
MKN & Associates 
PO Box 1604 
Arroyo Grande, CA  93421 
www.mknassociates.us 





 Nipomo Community Services District Blacklake Sewer Master Plan                                                   Draft April 2017 
 

 

 
                           

   Page | i 

Table of Contents 

EXECUTIVE SUMMARY ........................................................................................................................................................ 1 

Sewer Master Plan (Section 1) ....................................................................................................................................... 1 
[...]
 $367,000 

Blower Building (700 SF) $210,000 
Concrete clarifier tank and appurtenances $197,000 
Mechanical mixer, preanoxic zone (3 hp) $20,000 
Nitrate feed pumping system $35,000 
Piping and appurtenances $186,000 
Electrical and Instrumentation $208,000 

Subtotal Construction Cost Opinion $1,574,000 

Engineering and Administration (30%) $472,000 
Contingency (30%)  $472,000 

Total Construction Cost Opinion $2,518,000 

Note: Costs are rounded to the nearest $1,000  

Figure 7‐1 shows the approximate footprint of an extended aeration system wastewater plant utilizing the preanoxic 
basin, Biolac® aeration basin and integral clarifier, headworks screen and onsite sludge thickening (discussed further in 
Section 8). 

 

   



FIGURE 7-1: CONCEPTUAL LAYOUT 
FUTURE EXTENDED AERATION SYSTEM O

1 inch :125 feet

WI
LL

OW
 R

OA
D

NIPOMO COMMUNITY SERVICES DISTRICT
BLACKLAKE SEWER MASTER PLAN

$

UNUSED POND AREAS
(TO BE REGRADED)

$

CLARIFIER

$

BIOLAC AERATION BASIN

$

PRE-ANOXIC BASIN
$

FLOW METER

$

SLUDGE THICKENER

$

HEADWORKS SCREEN

$

EXISTING HEADWORKS
(TO BE DEMOED)

$

FLOW METER

$

EXISTING CHLORINE 
CONTACT CHAMBERS 
(TO BE REUSED)

$

EXISTING BLOWER BUILDING 
(TO BE REUSED)

Legend
NEW STRUCTURE

REUSE

DEMOED

REGRADED

$

POND AREA TO 
BE REGRADED





 Nipomo Community Services District Blacklake Sewer Master Plan                                     Draft April 2017 
 
 

 
     

     Page | 7‐6   

7.2 Tertiary Treatment 

Tertiary treatment may be required at some point in the future. The level of treatment will be dictated by water quality 
goals,  regulations and  the end use. Unrestricted  reuse opportunities as described  in California Code of Regulations 
(CCR)  Title  22  require  tertiary  treatment  (coagulation,  filtration,  and  disinfection).  The  current  end  use  and water 
reclamation requirements do not require tertiary treatment. However, higher water quality regulations and monitoring 
may  be  required  at  some  point  in  the  future.  Alternatives  for  filtration were  investigated,  assuming  an  extended 
aeration process is implemented. It is assumed that a coagulant feed and mixing facility (at an estimated $150,000) will 
be required for each alternative to meet Title 22 requirements. The units were sized and priced to meet future flow 
rates, and it was assumed that redundancy requirements would be met with an alternate effluent flow path to a storage 
pond. 

7.2.1 Disc Filtration 

Rotating disc filter design varies between manufacturers. A type of surface filtration, disc  filters remove particulate 
material suspended in wastewater by mechanical sieving by passing the wastewater through a thin surface, the filter 
material. The filter material is typically woven or pile cloth, metal, or synthetic material. Openings typically range from 
10 to 30 microns or larger. Disc filters consist of a series of two‐sided parallel discs used to support the filter material. 
The discs are vertically mounted on a central tube. Wastewater enters through a central channel and flows outward 
through  the  filter material  as  the  discs  rotate  through  the  channel. Water  and  particulates  smaller  than  the  filter 
material openings pass through, while particles larger are retained. Filtered effluent is collected in the effluent channel. 
High pressure spray continuously wash the filter material from the outside, and different designs have continuous or 
intermittent backwash cycles and others can operate in either mode. Assuming a TSS concentration to the disc filter of 
30 mg/L or less, it’s expected that the effluent will have TSS concentrations less than 5 mg/L and turbidity less than 2 
NTU, meeting Title 22 requirements. The estimated installed cost for a disc filter unit capable of treating future PHF 
(0.23 mgd) is approximately $1,096,000, as summarized in Table 7‐4. 

Table 7‐4: Disc Filtration Opinion of Probable Construction Cost 

Description 

Estimated 
Installed Cost 

Disc Filter in steel tank, skid system with 
backwash pump and controls (1 unit) 

$313,000 

Coagulant feed & mixing facility $150,000 
Site work and equipment slab $35,000 
Piping and appurtenances $63,000 
Maintenance platform and appurtenances $30,000 
Electrical and Instrumentation $94,000 

Subtotal Construction Cost Opinion $685,000 

Engineering and Administration (30%) $206,000 
Contingency (30%)  $206,000 

Total Construction Cost Opinion $1,097,000 
Note: Costs are rounded to the nearest $1,000.   

 

7.2.2 Membrane Filtration 

Membrane  filtration  provides  separation  of  dissolved  constituents  from  a  liquid,  ranging  from  0.001  micron 
(nanofiltration) to 1.0 micron (microfiltration). The membrane serves as a selective barrier allowing certain size particles 
to pass, while retaining larger particles. Membrane filters vary by nominal separation size, membrane material, and 
separation mechanism. All use the hydrostatic pressure difference as the driving force, though microfiltration can use 
a vacuum in an open vessel to achieve separation. Membrane filters (microfiltration, ultrafiltration, and nanofiltration) 
come in several different configurations, from tubular modules where the membrane is cast in a support tube to plate 



 Nipomo Community Services District Blacklake Sewer Master Plan                                     Draft April 2017 
 
 

 
     

     Page | 7‐7   

and frame modules using a series of flat membrane sheets with support plates. A pump is used to pressurize the feed 
solution  and  circulate  it  through  the module,  while  a  valve maintains  the  pressure  of  the  waste  stream,  and  the 
permeate is withdrawn. As constituents from the feed solution accumulate on the membrane, the flow through the 
membrane and the percent rejection decreases. Once performance decreases significantly, the modules are taken out 
of service and backwashed or cleaned with chemical solutions.  

MKN reviewed membrane filter technologies for potential future application at the Blacklake WRF. Microfiltration and 
ultrafiltration were considered, assuming the filters would be utilized to reduce turbidity and suspended solids for Title 
22  tertiary  recycled water purposes. Assuming  a  TSS  concentration  to  the membrane  filter  of  30 mg/L or  less,  it’s 
expected that the effluent will have TSS concentrations less than 5 mg/L and turbidity less than 2 NTU, meeting Title 22 
requirements.  Nanofiltration  is  primarily  used  to  reduce  dissolved  solids,  hardness,  metals,  and  other  smaller 
constituents, and requires a higher level of pretreatment.  

The  opinion  of  cost  summarized  in  Table  7‐5  utilizes  a  quote  from Wigen Water  Technologies  and  assumes  one 
membrane ultrafiltration system on a skid with a feed pump and a 200 micron stainless steel self‐cleaning screen. An 
electromagnetic flow meter on the feed piping will monitor and control flow rate to the assembly. A turbidity meter is 
included to analyze the  filtrate  flow. An air compressor  is mounted on the skid  for air scouting and  instrument air. 
Chemical  dosing  pump, meters  and  controls  are  included  for  cleaning  and  backwash  cycles  (sodium  hypochlorite, 
sodium  bisulfate,  and  citric  acid).  The  cost  for  supply  and  install  of  piping  and  appurtenances  was  estimated  at 
approximately 25% of the equipment cost, and electrical and instrumentation costs were assumed to be approximately 
30% of the equipment. A building to house the membrane filter and related equipment is estimated to be 1,000 square 
feet. 

Table 7‐5: Membrane Filtration Opinion of Probable Construction Cost 

Description 
Estimated 

Installed Cost 

Wigen Membrane ultrafiltration  system, with  screen 
and  backwash,  scouring,  and  chemical  pumps,  and 
controls (1 unit) 

 $537,000   

Chemical storage tanks & piping   $80,000 

Coagulant feed & mixing facility   $150,000   
Building (1000 SF)  $250,000 

Site work   $35,000 

Piping and appurtenances   $134,000 
Maintenance platform and appurtenances  $30,000 

Electrical and Instrumentation   $161,000   

Subtotal Construction Cost Opinion $1,377,000 

Engineering and Administration (30%)   $413,000 
Contingency (30%)  $413,000 

Total Construction Cost Opinion   $2,203,000   

Note: Costs are rounded to the nearest $1,000.  

7.3 Advanced Treatment 

Removing salts from treatment plant effluent is most commonly performed by applying reverse osmosis technology to 
treat all or part of the waste stream. The reverse osmosis (RO) systems considered for this project are canister‐type 
membrane units horizontally mounted on skid units with a feed pump and manifold piping.  

A very high quality feed is required for efficient operation of reverse osmosis. The existing wastewater treatment pond 
process is not capable of providing adequate pretreatment for the RO system. RO membranes can be fouled by both 
settleable solids and colloidal materials. Direct filtration is required to remove suspended solids and colloidals upstream 
of the RO system. Typically microfiltration (less than one micron) or ultrafiltration is preferred –membrane bioreactor 



 Nipomo Community Services District Blacklake Sewer Master Plan                                     Draft April 2017 
 
 

 
     

     Page | 7‐8   

(MBR) technology is often used for pretreatment for salts removal since it provides a high‐quality effluent. Disinfection 
may be required to reduce bacterial growth on both the MBR and RO membranes and pH adjustments are sometimes 
necessary to prevent formation of calcium carbonate scaling on the membrane surface. Regular chemical cleaning (once 
a month) is needed to restore membrane flux. RO systems must be provided with a chemical cleaning system including 
chemical feed and mixing equipment and a feed pump. 

This option would include the following components to replace the existing treatment pond system, which would be 
decommissioned: 

 Screening (1‐2 mm interval) 

 Flow equalization basin 

 Bioreactor tank with aerobic, anoxic, and post‐anoxic zones 

 Mixed liquor recirculation equipment 

 Membrane bioreactor basin and submerged membrane units 

 Citric acid and sodium hypochlorite feed for membrane bioreactor units 

 Blowers and diffusers 

 Yard piping and valves 

 RO skid unit with integral feed pump 

 Brine disposal for the RO unit (this is often the most prohibitive issue for new RO systems since discharge 
of  high‐salinity  effluent  often  requires  injection  wells  to  high‐salinity  subsurface  zones,  as  for  Laguna 
Sanitation District, or even ocean discharge) 

 Clean‐in‐place system for RO system 

 Air scour system for RO skids 

 Electrical, instrumentation, and controls systems 

A new MBR and RO plant, designed for  future Blacklake demands  is estimated to be  in  the range of $5,000,000 to 
$7,500,000 for treatment equipment only, not including brine disposal. 

7.4 Regionalization of Blacklake and Southland Treatment Facilities 

MKN analyzed the cost of decommissioning the WRF and directing Blacklake WRF flows to the Southland WWTF. The 
20‐year lifecycle costs for continued treatment at the WRF was compared to the 20‐year lifecycle costs for regionalizing 
sewer treatment at the Southland WWTF.  

The Southland WWTF Phase 1 improvements are designed for a MMF of 0.9 mgd. As of September 2016 the plant is 
experiencing  a  MMF  of  approximately  0.56  mgd.  Flows  from  Blacklake  would  increase  existing  flow  rates  to 
approximately 0.62 mgd, which  is within the rated capacity of the WWTF. Considering the wastewater contribution 
from Blacklake would increase future flows to the Southland WWTF by approximately four percent, we’ve assumed for 
the purposes of this report that the planned infrastructure will be sufficient. However, if this option is further pursued, 
the hydraulic and treatment capacities for the Southland WWTF infrastructure should be reviewed in detail. 

7.4.1 Preliminary Blacklake WRF Lift Station Sizing 

The regionalization alternative will require a lift station near the existing Blacklake WRF and a dedicated force main to 
connection to the Town collection system. A wetwell with submersible, solids‐handling pumps is recommended. The 
preliminary sizing of the lift station pumps and wetwell are based on the future projected flows presented in Section 3. 
The lift station will need sufficient capacity to pump the future PHF of 0.23 MGD or 160 gpm. A duplex lift station, where 
one pump is capable of pumping 160 gpm would provide redundancy at the future peak hour flow. 



 Nipomo Community Services District Blacklake Sewer Master Plan                                     Draft April 2017 
 
 

 
     

     Page | 7‐9   

It  is  important that wetwells are sized with the correct volume and controls  for optimized pump station operation. 
Wetwells  should  be  large  enough  to  prevent  rapid  pump  cycling,  and  small  enough  to  reduce  residence  time  and 
minimize odors and settling/accumulation of solids. The following equation is used to determine the recommended 
storage volume for a wetwell using constant speed pumps6: 

4

Tq
V 

 

Where T is the allowable minimum cycle time between starts, q is the rated capacity of a single pump, and V is the 
active volume of the wetwell. The active volume is defined as the amount of storage available between pump cycles. 
To protect the pumps from overheating, the recommended minimum cycle time is 10 minutes per pump. Under this 
condition, assuming each pump is rated at 160 gpm, the minimum wetwell active volume for  the  lift station  is 400 
gallons, or 53 cubic feet. Assuming a 5‐foot diameter wetwell, the active depth is approximately 3 feet. The active depth 
is defined as the distance between the set point elevation at which the lead pump is called on and the set point at which 
the pumps are called off. Allowing space for additional set points such as a high water alarm and a call for the lag pump 
beneath the  influent sewer  invert  is  important  for operational  flexibility. Additionally, pump manufacturers  require 
minimum submergence for the pumps, typically between 4 and 12 inches. The influent sewer invert at the Blacklake 
WRF is 3.5 feet below grade. Assuming a similar invert for the lift station and estimating the required submergence for 
the pumps and elevations for the control set points, a total wet depth of 11 feet would be required for a 5‐foot diameter 
wetwell. 

The total dynamic head (TDH) required for the pumps was estimated assuming one lift station for the entire  length 
from Blacklake WRF to Camino Caballo at Crosby Way (approximately 17,000 linear feet)7. The static head difference is 
estimated at 50 feet. Assuming a 6‐inch force main and including approximately 2 feet for minor losses, the required 
TDH is estimated to be approximately 100 feet. This assessment assumes a submersible, solids handling pump with a 
design point of 160 gpm at 100 feet. A dry pit/wet pit pump station configuration could also be considered if the District 
is interested in pursuing a connection to the Southland WWTF. 

Table 7‐6 summarizes the preliminary design parameters for the lift station.  

Table 7‐6: Preliminary Lift Station and Force Main 
Design for Tie‐in to Southland WWTF 

Number of pumps 2

Flow, each pump, gpm 160

Total Dynamic Head, ft 100

Force main diameter, in 6

Force main length, ft 17,000

Friction coefficient, C 130

Pump elevation, ft 299.84

Force main invert at outlet, ft 350.5

Wetwell diameter, ft 5

Active depth, ft 3

Total wetwell depth, ft 11

The existing peak hour  inflow at the manhole  located at Division Street and Frontage Road is 1800 gpm (1000 gpm 
pumped and 800 gpm gravity). With the addition of Blacklake WRF existing flows would increase to 1960 (1160 pumped 

                                                              
[...]
Requirements for Waste Discharge 
Requirements" dated January, 1984. 

4 

4. 

5. 

6. 

7. 

Production of reclaimed water shall be as 
described in the "Engineering Report to 
RWQCB, WWTP for Black Lake Project", 
dated June 28, 1983. Revision to the 
engineering report shall be subject to 
review and approval of the Executive 
Officer after consultation with State and 
County Health Departments.A 

Discharger shall implement salts best 
management practices. If the Dischargeris 
unable to comply with salts limits specified 
in this Order, a plan for salts management 
and reduction must be submitted within 30 
days of such noncompliance. The plan 
must include a schedule for implementation 
(not to exceed six months) of activitie's or 
installation of equipment needed to assure 
compliance and submittal of periodic 
progress reports. 

By June 11, 1994, the Discharger 
shall adopt an ordinance 
restricting the continued use of 
self-regenerating water softeners 
within the Black Lake 
Reclamation Facility service area. 

Pursuant to Title 23, Division 3, Chapter 9, 
of the California Code of Regulations, the 
Discharger must submit a written report to 
the Executive Officer not later than 
September 11, 1998, addressing: 

a. Whether there will be changes in 
the continuity, character, location, 
or volume of the discharge; and, 

b. Whether, in their opinion, there is 
any portion of the Order that is 
incorrect, obsolete, or otherwise in 
need of revision. 



WDR Order No. 94-14 5 

I, WILLIAM R. LEONARD, Executive Officer, do hereby certify the foregoing is a full, true, and correct 
copy of an Order adopted by the California Regional Water Quality Control Board, Central Coast Region, on 
March 11,1994. 

SJM/ A/sml :blacklak.wdr 

\ 





ATTACHMENT A 
BLACK LAKE 

RECLAMATION FACILITY 

STORAGE TANK 





CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 

MONITORING AND REPORTING PROGRAM NO. 94-14 
FOR 

NIPOMO COMMUNITY SERVICE DISTRICT, 
BLACK LAKE RECLAMATION FACILITY, 

SAN LUIS OBISPO COUNTY 

WATER SUPPLY MONITORING 

Representative samples of the water supply shall be collected and analyzed as follows: 

Type of Minimum Sampling & 
Constituent Units Sample Analyzing Freguency 

Total Dissolved Solids mgll Grab Quarterly' 
(Jan/Apr/JuliOct) 

Sodium mgll Grab " " " ~ 

Chloride mgll Grab " " " " 

RECLAIMED WATER MONITORING 

Representative samples of reclaimed water delivered to the golf course shall be collected and analyzed as follows: 

Type of Minimum Sampling & 
ConstituentC Units Sample Analyzing Freguency 

Daily Flow Gallons Metered Dailyc 
Mean Daily Flow Gallons Calculated Monthly 
Total Coliform MPN Grab DailyA 

Organisms 
Settleable Solids mill Grab DailyA 
pH Grab Weekly 
BOD5 mill 24-hour Composite Weekly 
Total Suspended Solids mgll 24-hour Composite Weekly 
Dissolved Oxygen" mgll Grab Weekly 
Chlorine Residual mgll Grab Weekly 

Total Dissolved Solids mgll Grab Quarterly' 
(Jan/Apr/JuliOct) 

Sodium mgll Grab " " " '" 
Chloride mgll Grab " " '" 
Total Nitrogen (as N) mgll Grab Semi-Annually . 

(Kjedahl+Nitrate+Nitrite-Nitrogen) (April & October) 

'Semi-annual monitoring (April & October) may resume after consistent compliance (three consecutive quarters) 
with salts limitations demonstrated and with approval of the Executive Officer. 

"Sample to be collected from at least 12" below pond surface. 



M & R Program No. 94-14 -2-

OPERATING RECORDS AND REPORTS 

1. Operating records shall be maintained at the reclamation facility. These records shall include: 
all analyses specified in the reclamation requirements; records of operational problems, plant and 
equipment breakdowns, and diversions to emergency storage basin; and all corrective or 
preventive action taken. 

2. Process or equipment failures triggering an alarm shall be recorded and maintained as a separate 
record file. The recorded information shall include the time and cause of failure and ccrrective 
action taken. 

3. A monthly summary of operating reccrds as specified under Item No.1 (above) shall be filed with 
the monthly monitoring report. 

4. Any discharge of untreated or partially treated wastewater to the use area, and the cessation of 
t 

same, shall be reported immediately by telephone to the Regional Board, the State Department 
of Health Services and the County Health Officer. 

5. An annual solids inventory of the treatment ponds shall be prepared and submitted with the annual 
report (Standard Provisions and Reporting Requirements, Item C. 16.). The solidS inventory shall 
include a contingency plan to reduce excess solids if necessary. 

REPORTING 

In reporting the monitoring data, the discharger shall arrange the data in tabular form so the date, ccnstituents and 
concentrations are readily discernable. The data shall be summarized to demonstrate compliance with Water 
Reclamation Requirements· All monitoring data shall be made available to reclaimed water users upon request. 

Monitoring Reports shall be submitted by the 30th of the month following sampling. 

ORDEREDBy __ ,~~~~~I~~~~~~ __ ___ 
ijAEXEClJ1"1\ip5IFlCER 

March 11. 1994 
Date 

SJM/Alsm1 :blacklak.mrp 



APPENDIX B 

NCSD BLACKLAKE WASTEWATER TREATMENT FACILITY ‐ FLOW AND 

PRECIPITATION SUMMARY    





NCSD BLACKLAKE WASTEWATER TREATMENT FACILITY - FLOW AND PRECIPITATION SUMMARY

 Total 
Effluent 

Flow
Avg Effluent 

Flow
Rainfall

 Total 
Effluent 

Flow

Average 
Effluent 

Flow Rainfall

 Total 
Effluent 

Flow

Average 
Effluent 

Flow Rainfall

 Total 
Effluent 

Flow

Average 
Effluent 

Flow Rainfall
MGM MGD INCH MGM MGD INCH MGM MGD INCH MGM MGD INCH

Jan 2.41 0.150 0.29 2.67 0.086 6.44 2.40 0.077 1.10 2.22 0.072 3.16
Feb 2.14 0.079 4.36 2.32 0.083 3.70 2.31 0.145 3.68 1.89 0.064 0.53
Mar 2.06 0.066 0.79 2.46 0.079 1.10 3.09 0.100 5.97 1.89 0.061 4.04
Apr 1.95 0.109 0.43 1.99 0.066 3.52 1.92 0.064 0.11 1.67 0.056 2.73
May 1.40 0.045 0.20 1.77 0.057 0.23 1.61 0.052 0.69 1.34 0.043 0.00
Jun 1.90 0.063 0.17 1.86 0.062 0.00 1.82 0.061 0.91 1.42 0.046 0.00
Jul 1.74 0.056 0.00 1.95 0.063 0.02 1.60 0.052 0.00 1.48 0.048 0.00
Aug 1.82 0.059 0.01 2.00 0.065 0.00 1.92 0.062 0.00 1.56 0.050 0.00
Sep 1.80 0.060 0.00 2.01 0.067 0.00 1.25 0.042 0.04 1.31 0.044 0.00
Oct 1.83 0.059 2.18 1.93 0.062 3.16 1.60 0.051 0.91 1.65 0.053 0.10
Nov 2.00 0.067 0.01 2.30 0.077 2.52 1.86 0.062 2.18 1.85 0.062 1.29
Dec 2.24 0.072 3.78 3.31 0.107 13.36 1.74 0.056 0.17 1.88 0.061 3.90
Total 23.27 12.21 26.57 34.04 23.11 15.74 20.17 15.75

No Data = 0.00

2009 2010 2011 2012

PHF (MGD) 0.255 0.291 0.253 0.221

Notes:
ADF = Average Annual Flow = Total flow conveyed in one year divided by 365 days a year.
PDF = Peak Day Flow = Highest single day for the year (not an average).
PDDF = Peak Day Dry Weather Flow = Single highest day during a dry month. 
PDWF = Peak Day Wet Weather Flow = Single highest day during a wet month.
ADMMF = Average Day Maximum Month Dry Weather Flow 

= Max flow rate during the peak month of summer.
AWMMF = Average Day Maximum Month Wet Weather Flow 

= Max flow rate during peak month of winter
Adj. PDWF, PDDF, and PDF = Peak days selected from middle of operating cycles.  

No peak days at the beginning or end of weekly operating cycle were allowed.
Adj. AWMMF = AWMMF reduced by the average daily rainfall over the approx. 

94000 SF WWTF during that month

0.1830.1410.1710.139

0.222 0.230

0.062 0.052

0.150 0.110 0.145 0.074

Adj. PDWF 
(MGD) 0.184 0.245

AWMMF 
(MGD)

0.063 0.067

PDWF 
(MGD) 0.223 0.286

Adj. PDF

0.137

0.245

2009 2010 2011 2012

PDF (MGD) 0.223 0.286 0.222 0.230

ADF (MGD) 0.063 0.0550.064 0.073

0.200 0.152

0.184

Adj. AWMMF 
(MGD) 0.150 0.084 0.137 0.068

0.200 0.181

Adj. PDDF 
(MGD) 0.165 0.141 0.181

PDDF (MGD)

ADMMF 
(MGD)





APPENDIX C 

DEVELOPMENT AREAS FROM BLACKLAKE SPECIFIC PLAN 

   





BLACKLAKE WWTP

BLACKLAKE
GOLF COURSE
CLUBHOUSE

G,H (164)

H

P

B (97)

G

Y

R (64)

J

M (30)

X (13)

V

F (10)

A (34)

I (31)

Z (20 Y,Z)

D (10)

S (16)

K (20)

W (6)

Q (6)

U (1)

WILLOW RD

PO
ME

RO
Y R

D

VIA
 C

ON
CH

A 
RD

AUGUSTA DR

REDBERRY PL

BLACK LAKE CANYON DRIVE

WO
OD

GR
EE

N 
WA

Y

ROADRUNNER LN

BL
AC

K 
SA

GE
 C

I

RIVIERA CIR

MISTY GLEN PL

SHELTER RIDGE PL

PA
DR

E L
N

SU
ND

AY
DR

CLUB HOUSE LN

BARBERRY WAY

OAKMONT PL

MEADOWOOD PL

GOLF COURSE LN

CO
LO

NIAL PL

MISTY VIEW
WAY

LINKS DR

WH
IS

PE
R 

LN

HID
DE

N R
AN

CH

VA
RD

ON
 C

T

SU
ND

AL
E 

WA
Y

ST ANDREWS WAY

JO
NE

S L
N

HOGAN CT

WE
ST

W
IN

D 
WA

Y

BL
AC

K 
RI

DG
E 

LN

SEA PINES PL WAI LEA WAY

MIDDLE RIDGE PL

DEVELOPMENT AREAS FROM BLACKLAKE SPECIFIC PLAN
O

1 inch :500 feet

BLACKLAKE COLLECTION SYSTEM
AND WWTP MASTER PLAN

Legend
DEVELOPMENT AREAS INDICATED BY LETTERS, ERU COUNTS BY NUMBERS; Z (20 Y,Z)





APPENDIX D 

ESTIMATE OF REQUIRED PRE‐ANOXIC VOLUME FOR BIOLOGICAL 

NITROGEN REMOVAL 

   





Nipomo CSD
Blacklake WW Master Plan 6/20/2013, rev 6/4/2016

Estimate the required pre-anoxic volume for biological nitrogen removal
Assume extended aeration process, such as Parkson Biolac.
Equations per Wastewater Engineering Treatment and Reuse, 4th Edition
Note, SDNR is very site and design specific. Empirical relationships are only a rough estimate!

EQUATIONS
NOr = Vnox x SDNR x MLVSS

where,
NOr Nitrate removed, g/d

Vnox Anoxic tank volume, m3

SDNR Specific denitrification rate, g NO3-N/g MLVSS-day
MLVSS Mixed liquor volatile suspended solids concentration, mg/L

SDNR = 0.03 x (F/M) + 0.029

where, 
F/M is g BOD applied / g MLVSS-day

ASSUMPTIONS
Per Parkson Biolac preliminary design and quote (5-30-13),

F/M = 0.055
MLSS = 3,000 mg/L relatively high

MLSS = 1,500 mg/L check lower MLSS, since depends on operation

MLVSS/MLSS = 0.85
NO3-N to be removed = 30 mg/L
Flowrate, Q = 0.078 MGD MMF, future

CALCULATIONS
SDNR = 0.03065

Vnox = NOr/(SDNRxMLVSS) rearrangement of equation

NOr = 8,857       g/day

Using high MLSS Using Mid MLSS
Vnox = 113.32 m3 Vnox = 226.64 m3

29,936     gallons 59,873     gallons
4,002       CF 8,003       CF

Estimated required pre-anoxic volume = 60,000     gallons





APPENDIX E 

NORTHEAST GUIDE FOR ESTIMATING STAFFING AND PUBLIC AND 

PRIVATE WWTPS 





Total Staffing Hours: 2261.00
Data Notes # of Units Process/Activity/Flow Hours Calculated Subtotal

Begin Chart 1 – Basic and Advanced Operations and 
Processes

Data Notes # of Units Process Hours Calculated Subtotal
1 Preliminary Treatment 0.50 130.00

# of units Primary Clarification 0.50 0.00
Activated Sludge 2.00 0.00

Activated Sludge w/BNR 3.00 0.00
Rotating Biological Contactor 1.00 0.00

# of tanks Sequencing Batch Reactor 1.00 0.00
Extended Aeration (w/o primary) 2.50 0.00

Extended Aeration w/BNR 3.50 0.00
Pure Oxygen Facility X

Pure Oxygen Facility w/BNR X
Trickling Filter 1.00 0.00

Oxidation Ditch (w/o primary) 2.50 0.00
Oxidation Ditch w/BNR 3.50 0.00

1 Aeration Lagoon 1.50 390.00
Stabilization Pond 1.00 0.00

Innovative Alternative Technologies 2.00 0.00
Nitrification 0.25 0.00

Denitrification 0.25 0.00
Phosphorus Removal (Biological) 0.25 0.00

Phosphorus Removal (Chemical/Physical) 0.25 0.00
Membrane Processes 0.25 0.00

Cloth Filtration 0.25 0.00
Granular Media Filters (Carbon, sand, anthracite, garnet) 0.50 0.00

Water Reuse 0.25 0.00
Plant Reuse Water 0.10 0.00

1 Chlorination 0.50 130.00
Dechlorination 0.50 0.00

Ultraviolet Disinfection 0.50 0.00
# of units Wet Odor Control 0.50 0.00
# of units Dry Odor Control 0.25 0.00

Septage Handling 0.50 0.00

End of Chart 1 – Basic and Advanced Operations and 
Processes SUBTOTAL: 650.00

* Secondary Clarification has been built into basic operations processes.
* Activated Sludge process includes RAS and WAS pumping.

THE NORTHEAST GUIDE FOR ESTIMATING STAFFING AT PUBLICLY AND PRIVATELY OWNED WASTEWATER TREATMENT PLANTS

Choose Staffing Shifts

Enter Plant Design Flow

Page 1 6/3/2016



Begin Chart 2 – Maintenance

Unit Descriptons # of Units Activity/Flow Hours Calculated Subtotal
# of screens 1 Manually Cleaned Screens 0.25 65.00
# of screens Mechanically Cleaned Screens 0.25 0.00
# of screens Mechanically Cleaned Screens with grinders/washer/        

compactors 0.25 0.00
# of units 2 Comminutor/Macerator 0.25 130.00

# of chambers Aerated Grit Chambers 0.10 0.00
# of units Vortex Grit Removal 0.10 0.00
# of units Gravity Grit Removal 0.10 0.00
# of tanks Additional Process Tanks 0.10 0.00

# of chemicals 
added for 
processes 1

Chemical Addition (varying dependent upon degree of 
treatment)

0.10 26.00

# of clarifiers Circular Clarifiers 0.25 0.00
# of clarifiers Chain and Flight Clarifiers 0.25 0.00
# of clarifiers Traveling Bridge Clarifiers X
# of clarifiers Squircle Clarifiers 0.25 0.00

X Pumps 100.00 0.00
# of trains Rotating Biological Contactor 0.15 0.00
# of TFs Trickling Filters 0.15 0.00

# of tanks Sequencing Batch Reactor 0.15 0.00
# of mixers 6 Mechanical Mixers 0.10 156.00
# of blowers Aeration Blowers 0.20 0.00

# of cartridges Membrane Bioreactor 0.10 0.00
# of systems Subsurface Disposal System 0.10 0.00

X Groundwater Discharge 0.10 0.00
# of digesters Aerobic Digestion 0.10 0.00
# of digesters Anaerobic Digestion X

# of basins Gravity Thickening 0.10 0.00
# of belts Gravity Belt Thickening 0.15 0.00

# of presses Belt Filter Press 0.15 0.00
# of units Mechanical Dewatering (Plate Frame and Centrifuges) 0.15 0.00
# of units Dissolved Air Floatation X

X Chlorination (gas) 0.10 0.00
X 1 Chlorination (liq.) 0.20 52.00
X Dechlorination (gas) 0.10 0.00
X Dechlorination (liq.) 0.20 0.00

# of racks Ultraviolet 0.10 0.00
# of units Biofilter 0.50 0.00
# of units Activated Carbon 0.50 0.00
# of units Wet Scrubbers X

# of screens Microscreens 0.10 0.00
# of units Pure Oxygen X
# of units Final Sand Filters 0.20 0.00

# of different types 
of probes Probes/Instrumentation/Calibration 0.10 0.00

End of Chart 2 – Maintenance  SUBTOTAL: 429.00

Page 2 6/3/2016



Begin Chart 3 – Laboratory Operations

Frequency of test

# of times 
test is run for 
selected time 

frame Tests

Hours Calculated

Subtotal
Acidity 0.75 0.00

Alkalinity, total 0.75 0.00
Biochemical Oxygen Demand (BOD) 2.50 0.00
Chemical Oxygen Demand (COD) 2.50 0.00

Chloride 0.50 0.00
52 1 Chlorine, Total Residual 0.25 13.00

Coliform, Total, Fecal, E.Coli 1.00 0.00
52 1 Dissolved Oxygen (DO) 0.25 13.00
52 1 Hydrogen Ion (pH) 0.25 13.00

Metals 3.00 0.00
Toxicity 2.00 0.00

Ammonia 2.00 0.00
Total Nitrogen 2.00 0.00
Oil and Grease 3.00 0.00

Total and Dissolved Phosphorus 2.00 0.00
52 1 Solids, Total, Dissolved, and Suspended 3.00 156.00

Specific Conductance 0.25 0.00
Sulfate 1.00 0.00

Surfactants 1.00 0.00
Temperature 0.25 0.00

Total Organic Carbon (TOC) 0.25 0.00
Turbidity 0.25 0.00

Bacteriological Enterococci 1.00 0.00
Lab QA/QC Program 1.00 0.00

52 6 Process Control Testing 3.00 936.00
52 3 Sampling for Contracted Lab Services 0.25 39.00
4 6 Sampling for Monitoring Groundwater wells 0.50 12.00

End of Chart 3 – Laboratory Operations  SUBTOTAL: 1182.00

*Sampling time is built into testing time estimates.

Begin Chart 4 – Biosolids/Sludge Handling

Unit Descriptons # of Units Process Hours Calculated Subtotal
Belt Filter Press 1.00 0.00

Plate & Frame Press 1.00 0.00
Gravity Thickening 0.25 0.00

Gravity Belt Thickening 0.25 0.00
Rotary Press 0.25 0.00

Dissolved Air Floatation X
Alkaline Stabilization 0.25 0.00

Aerobic Digestion 0.50 0.00
Anaerobic Digestion 0.25 0.00

Page 3 6/3/2016



Centrifuges 1.00 0.00
Composting 1.00 0.00
Incineration X

Air Drying – Sand Beds 0.50 0.00
0 Land Application 0.25 0.00
0 Transported Off-Site for Disposal 0.25 0.00

Static Dewatering 1.00 0.00

End of Chart 4 – Biosolids/Sludge Handling SUBTOTAL: 0.00

Begin Chart 5 – Yardwork

Unit Descriptons # of Units Process Hours Calculated Subtotal
Janitorial/Custodial Staff 100 0.00

Snow removal 60 0.00
Mowing 100 0.00

# of vechicles Vehicle Maintenance 25 0.00
Facility Painting 60 0.00
Rust removal 60 0.00

End of Chart 5 – Yardwork   SUBTOTAL: 0.00